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PT. Wahana Kreasi Hasil Kencana 
Jl. Iskandar Muda No. 83 
Sewan Rawa Kucing, Tangerang, 15129 
Indonesia 
 
The following sample was (were) submitted and identified by the client as: 
 

Sample No. Sample Description 

A Shank Button 12L in gold color 

B Shank Button 14L in gold color 

C D-Ring Square in gold color 

 
SGS Ref No. : 109527 

Buyer : Price Shoes 

Weight : - 

Fibre Content : - 

Age Range : - 

Season : - 

Style No. : - 

Fabric Order No. : - 

Manufacturer : - 

Supplier : - 

Country of Origin : - 

Country of Destination : - 

Sample Receiving Date : Sept 30, 2016 

Test Performing Period : Oct 06 – Oct 12, 2016 
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Test Requested : As specified by client, selected parts of submitted sample(s) for compliance with 

Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA) 

   
  1)   Lead in accessible substrate materials 
   
Methods and Results : Please refer to next page(s) 
   
Result Summary :  

 
Item Test Parameter Conclusion 

1 CPSIA section 101(a)(2) - Lead  in accessible substrate materials PASS 

 
 
 
Signed for and on behalf of 
PT. SGS Indonesia 
 
 
 
 
 
 
 
                                             . 
Ellya Santhy 
Assistant Manager Softlines & Hardgoods 
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Test Results : 
 
 
Lead in accessible substrate materials 
 
Method: CPSC Test Method: CPSC-CH-E1001-08.1 ‘Standard Operation Procedure for Determining Total 
Lead (Pb) in Metal Children Product 
 

Test Item 1+2+3 Permissible Limit 

Lead (Pb) 25 ppm ≤100 ppm 
Comment PASS -- 

 
Sample Description: 
 

1 Metal button 

2 Metal button 

3 Metal D Ring 

 
Note: 1. ppm = equivalent to mg/kg 
          2. ND = not detected 
          3. Method Detection Limit = 10 ppm 
          4. Composite test has been performed and the result is calculated using the minimum sample weight. 
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Sample Picture 
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**********End of Report********** 
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